


EPA/625/R-04/108 
September 2004 

Guidelines for Water Reuse 

U.S. Environmental Protection Agency

Municipal Support Division 
Office of Wastewater Management 

Office of Water 
Washington, DC 

Technology Transfer and Support Division 
National Risk Management Research Laboratory 

Office of Research and Development 
Cincinnati, OH 

U.S. Agency for International Development 
Washington, DC 



Notice 

This document was produced by Camp Dresser & McKee, Inc. under a Cooperative Research 
and Development Agreement with the US Environmental Protection Agency.  It has been 
subjected to the Agency’s peer and administrative review and has been approved for publication.  
Mention of trade names or commercial products does not constitute endorsement or 
[...]
Study,” a $1.4-million-project designed to evaluate the 
health effects of using treated wastewater for groundwa­
ter recharge based on the recommendations of the 1976 
Consulting Panel. The focus of the study was the 
Montebello Forebay Groundwater Replenishment Project, 
located within the Central Groundwater Basin in Los An­
geles County, California. Since 1962, the Districts’ re­
claimed water has been blended with imported river wa­
ter (Colorado River and State Project water) and local 
stormwater runoff, and used for replenishment purposes. 
The project is managed by the Water Replenishment Dis­
trict of Southern California (WRD) and is operated by the 
Los Angeles County Department of Public Works. The 
Central Groundwater Basin is adjudicated; 85 groundwa­
ter agencies operate over 400 active wells. Water is per­
colated into the groundwater using 2 sets of spreading 
grounds: (1) the Rio Hondo Spreading Grounds consist 
of 570 acres (200 hectares) with 20 individual basins and 
(2) the San Gabriel River Spreading Grounds consist of
128 acres (52 hectares) with 3 individual basins and por­
tions of the river. The spreading basins are operated un­
der a wetting/drying cycle designed to optimize inflow 
and discourage the development of vectors. 

From 1962 to 1977, the water used for replenishment 
was disinfected secondary effluent. Filtration (dual-me-
dia or mono-media) was added later to enhance virus 
inactivation during final disinfection. By 1978, the amount 
of reclaimed water spread averaged about 8.6 billion gal­
lons per year (33 x 103 m3 per year) or 16 percent of the 
total inflow to the groundwater basin with no more than 
about 10.7 billion gallons (40 million m3) of reclaimed 
water spread in any year. The percentage of reclaimed 
water contained in the extracted potable water supply 
ranged from 0 to 11 percent on a long-term (1962-1977) 
basis (Crook et al., 1990). 

The primary goal of the Health Effects Study was to pro­
vide information for use by health and regulatory au­
thorities to determine if the use of reclaimed water for 
the Montebello Forebay Project should be maintained 
at the present level, cut back, or expanded. Specific 
objectives were to determine if the historical level of 
reuse had adversely affected groundwater quality or 
human health, and to estimate the relative impact of the 
different replenishment sources on groundwater qual­
ity. Specific research tasks included: 

� Water quality characterizations of the replenishment 
sources and groundwater in terms of their microbio­
logical and chemical content. 

� Toxicological and chemical studies of the reple­
nishment sources and groundwater to isolate and 
identify organic constituents of possible health sig­
nificance 

� Field studies to evaluate the efficacy of soil for at­
tenuating chemicals in reclaimed water 

� Hydrogeologic studies to determine the movement 
of reclaimed water through groundwater and the rela­
tive contribution of reclaimed water to municipal wa­
ter supplies 

� Epidemiologic studies of populations ingesting re­
claimed water to determine whether their health char­
acteristics differed significantly from a demographi­
cally similar control population 

During the course of the study, a technical advisory com­
mittee and a peer review committee reviewed findings 
and interpretations. The final project report was com­
pleted in March, 1984 as summarized by Nellor et al. in 
1985. The results of the study did not demonstrate any 
measurable adverse effects on either the area ground­
water or health of the people ingesting the water. Al­
though the study was not designed to provide data for 
evaluating the impact of an increase in the proportion of 
reclaimed water used for replenishment, the results did 
suggest that a closely monitored expansion could be 
implemented. 

In 1986, the State Water Resources Control Board, De­
partment of Water Resources and Department of Health 
Services established a Scientific Advisory Panel on 
Groundwater Recharge to review the report and other 
pertinent information. The Panel concluded that it was 
comfortable with the safety of the product water and the 
continuation of the Montebello Forebay Project. The 
Panel felt that the risks, if any, were small and probably 

45




not dissimilar from those that could be hypothesized for 
commonly used surface waters. 

Based on the results of the Health Effects Study and 
recommendations of the Scientific Advisory Panel, the 
Regional Water Quality Control Board in 1987 authorized 
an increase in the annual quantity of reclaimed water to 
be used for replenishment from 32,700 acre-feet per year 
to 50,000 acre-feet per year (20,270 gpm to 31,000 gpm 
or 1,280 to 1,955 l/s). In 1991, water reclamation require­
ments for the project were revised to allow for recharge 
up to 60,000 acre-feet per year (37,200 gpm or 2,350 l/s) 
and 50 percent reclaimed water in any one year as long 
as the running 3-year total did not exceed 150,000 acre-
feet per year (93,000 gpm or 5,870 l/s) or 35 percent 
reclaimed water. The average amount of reclaimed water 
spread each year is about 50,000 acre-feet per year 
(31,000 gpm or 1,955 l/s). Continued evaluation of the 
project is being provided by an extensive sampling and 
monitoring program, and by supplemental research 
projects pertaining to percolation effects, epidemiology, 
and microbiology. 

The Rand Corporation has conducted additional health 
studies for the project as part of an ongoing effort to 
monitor the health of those consuming reclaimed water 
in Los Angeles County (Sloss et al., 1996 and Sloss et. 
al., 1999). These studies looked at health outcomes for 
900,000 people in the Central Groundwater Basin who 
are receiving some reclaimed water in their household 
water supplies. These people account for more than 10 
percent of the population of Los Angeles County. To com­
pare health characteristics, a control area of 700,000 
people that had similar demographic and socioeconomic 
characteristics was selected, but did not receive re­
claimed water. The results from these studies have found 
that, after almost 30 years of groundwater recharge, there 
is no association between reclaimed water and higher 
rates of cancer, mortality, infectious disease, or adverse 
birth outcomes. 

The Districts, along with water and wastewater agencies 
and researchers in 3 western states, are currently con­
ducting research to evaluate the biological, chemical, and 
physical treatment processes that occur naturally as the 
reclaimed water passes through the soil on the way to 
the groundwater. The SAT Project was developed to bet­
ter understand the impact of SAT on water quality in terms 
of chemical and microbial pollutants (see Case Study 
2.7.16). This work will continue to address emerging is­
sues such as the occurrence and significance of phar­
maceutically active compounds (including endocrine 
disruptors and new disinfection byproducts) and stan­
dardized monitoring techniques capable of determining 
pathogen viability. The Groundwater Replenishment 

(GWR) System is an innovative approach to keeping the 
Orange County, California, groundwater basin a reliable 
source for meeting the region’s future potable water needs 
(Chalmers et al., 2003). A joint program of the Orange 
County Water District (OCWD) and the Orange County 
Sanitation District (OCSD), the GWR System will pro­
tect the groundwater from further degradation due to sea­
water intrusion and supplement existing water supplies 
by providing a new, reliable, high-quality source of water 
to recharge the Orange County Groundwater Basin (see 
Case Study 2.7.15). 

2.6.4 Direct Potable Water Reuse 

Direct potable reuse is currently practiced in only one 
city in the world, Windhoek, Namibia. This city uses di­
rect potable reuse on an intermittent basis only. In the 
U.S., the most extensive research focusing on direct 
potable reuse has been conducted in Denver, Colorado; 
Tampa, Florida; and San Diego, California. A consider­
able investment in potable reuse research has been made 
in Denver, Colorado, over a period of more than 20 years. 
This research included operation of a 1-mgd (44-l/s) rec­
lamation plant in many different process modes over a 
period of about 10 years (Lauer, 1991). The product wa­
ter was reported to be of better quality than many po­
table water sources in the region. The San Diego Total 
Resource Recovery Project was executed to demonstrate 
the feasibility of using natural systems for secondary treat­
ment with subsequent advanced wastewater treatment 
to provide a water supply equivalent or better than the 
quality of imported water supplied to the region (WEF/ 
AWWA, 1988). Tables 2-11 and 2-12 show the advanced 
wastewater treatment effluent concentrations of miner­
als, metals, and trace organics for the San Diego Project. 

Microbial analysis performed over a 2.5-year period, 
showed that water quality of advanced wastewater treat­
ment effluent was low in infectious agents. Specifically, 
research showed: 

� Spiking studies were conducted to determine the re­
moval level of viruses. Results of 4 runs showed an 
overall virus removal rate through the primary, sec­
ondary, and advanced wastewater treatment plants 
of between 99.999 9 percent and 99.999 99 percent. 
Levels of removal were influenced by the number of 
viruses introduced. Viruses were not detected in more 
than 20.2 x 104 l of sample. 

� Enteric bacterial pathogens (that is, Salmonella, Shi­
gella, and Campylobacter) were not detected in 51 
samples of advanced wastewater treatment effluent. 

� Protozoa and metazoa of various types were absent 

46 



in the advanced wastewater treatment effluent. Gia­
rdia lamblia were not recovered, and based on re­
covery rates of cysts from raw wastewater, removal 
rates were estimated to be 99.9 percent (WEF/ 
AWWA, 1998) 

The treatment train operated in San Diego, after second­
ary treatment, includes the following processes: 

� Coagulation with ferric chloride 

� Multimedia filtration 

� Ultraviolet disinfection 

� pH adjustment with sulfuric acid 

� Cartridge filter 

� Reverse osmosis 

Most of these unit processes are well understood. Their 
performance can be expected to be effective and reli­
able in large, well-managed plants. However, the heavy 
burden of sophisticated monitoring for trace contaminants 
that is required for potable reuse may be beyond the ca­
pacity of smaller enterprises. 

The implementation of direct, pipe-to-pipe, potable reuse 
is not likely to be adopted in the foreseeable future in the 
U.S. for several reasons:

� Many attitude (opinion) surveys show that the public 
will accept and endorse many types of nonpotable 
reuse while being reluctant to accept potable reuse. 
In general, public reluctance to support reuse in-

Table 2-11. Physical and Chemical Sampling Results from the San Diego Potable Reuse Study 

Constituents Number of 
Samples Units 

Minimum 
Detection 

Limit 

Number of 
Samples 
< MDL 

Arithmetic 
Mean 

Standard 
Deviation 

90th 
Percentile 

General
 COD 611 mg/L 15 6 <15.0 44.8a 2.7

 pH 892 ⎯ na 892 8.2 0.2 ⎯

 SS 116 mg/L 1 68 1.6 3.5 5.6

 TOC 611 mg/L 1 85 <1.0 3.0a 1.1 

Anions
 Chloride 97 mg/L 4 96 33.93 31.39 81.1

 Fluoride 37 mg/L 0.13 13 <0.125 0.33a 0.241

 Ammonia 71 mg/L 0.1 69 1.26 2.04 2.92

 Nitrite 37 mg/L 0.01 13 <0.01 0.05a 0.03

 Nitrate 91 mg/L 0.05 91 1.81 1.21 5.77

 Phosphate 88 mg/L 1 28 <1.00 2.70a 2.2 

Silicate 39 mg/L 0.2 39 1.2 0.42 1.83

 Sulfate 96 mg/L 0.1 96 6.45 5.72 14.6 

Cations
 Boron 24 mg/L 0.1 24 0.24 0.085 0.368

 Calcium 21 mg/L 1 16 3.817 12.262 3.87

 Iron 21 mg/L 0.01 20 0.054 0.077 0.135

 Magnesium 21 mg/L 0.5 16 1.127 6.706 7.89

 Manganese 21 mg/L 0.008 18 0.011 0.041 0.042

 Potassium 21 mg/L 0.5 14 0.608 2.599 3.42

 Sodium 21 mg/L 1 20 16.999 15.072 54.2

 Zinc 20 mg/L 0.005 15 0.009 0.008 0.02 

a Analysis gave negative result for mean. 
Source: WEF/AWWA, 1998. 

47 



Table 2-12. San Diego Potable Reuse Study: Heavy Metals and Trace Organics Results 

Constituents Number of 
Samples Units 

Minimum 
Detection 

Limita 

Number of 
Samples 
> MDL 

Arithmetic 
Mean 

Standard 
Deviation 

Metals
 Arsenic 11 µg/L 1  5  <1  8b

 Cadmium 10 µg/L 1  1  1  0.3

 Chromium 19 µg/L 1  10  2  3

 Copper 20 µg/L 6  18  18  20

 Lead 18 µg/L 1  15  3  7

 Mercury 8 µg/L 1 0 1 0c

 Nickel 20 µg/L 1.2 19 6 7

 Selenium 12 µg/L 6 2 4 3c

 Silver 16 µg/L 5 2 3 4 

Organics
 Bis (2-ethyl hexyl phthalate) 33 µg/L 2.5 6 <2.50 3.27b

 Benzyl/butyl phthalate 33 µg/L 2.5 1 2.5 0.02c

 Bromodichloromethane 33 µg/L 3.1 0 3.1 0.00c

 Chloroform 33 µg/L 1.6 0 1.6 0.00c

 Dibutyl phthalate 33 µg/L 2.5 1 2.64 0.78c

 Dimethylphenol 33 µg/L 2.7 0 2.7 0.00c

 Methyl chloride 33 µg/L 2.8 6 <2.80 7.91b

 Naphthalene 33 µg/L 1.6 0 1.6 0

 1,1,1 – Trichloroethane 33 µg/L 3.8 0 3.8 0

 1,2 – Dichlorobenzene 33 µg/L 4.4 0 4.4 0

 4 - Nitrophenol 33 µg/L 2.4 0 2.4 0

 Pentachlorophenol 33 µg/L 3.6 0 3.6 0

 Phenol 33 µg/L 1.5 0 1.5 0 

a <MDL was taken to be equal to MDL.

b Analysis gave negative result for mean.

c Statistics were calculated using conventional formulas.


Source: WEF/AWWA, 1998. 

creases as the degree of human contact with re­
claimed water increases. Further, public issues have 
been raised relevant to potential health impacts which 
may be present in reclaimed water. 

� Indirect potable reuse is more acceptable to the pub­
lic than direct potable reuse, because the water is 
perceived to be “laundered” as it moves through a 
river, lake, or aquifer (i.e. the Montebello Forebay 
and El Paso projects). Indirect reuse, by virtue of 
the residence time in the watercourse, reservoir or 
aquifer, often provides additional treatment. Indirect 
reuse offers an opportunity for monitoring the quality 
and taking appropriate measures before the water is 
abstracted for distribution. In some instances, how­
ever, water quality may actually be degraded as it 

passes through the environment. 

� Direct potable reuse will seldom be necessary. Only 
a small portion of the water used in a community 
needs to be of potable quality. While high quality 
sources will often be inadequate to serve all urban 
needs in the future, the use of reclaimed water to 
replace potable quality water for nonpotable pur­
poses will release more high quality potable water 
for future use. 

2.7 Case Studies 

The following case studies are organized by category 
of reuse applications: 

48




Urban Sections 2.7.1

 through 2.7.6


Industrial Sections 2.7.7

 through 2.7.8


Agricultural	 Sections 2.7.9

through 2.7.12


Environmental 
and Recreational	 Section 2.7.13 

Groundwater Recharge	 Section 2.7.14

through 2.7.16


Augmentation of Potable 
Supplies	 Section 2.7.17 

Miscellaneous	 Section 2.7.18

through 2.7.19


2.7.1	 Water Reuse at Reedy Creek
Improvement District 

Reedy Creek Improvement District (RCID) provides mu­
nicipal services to the Walt Disney World Resort Com­
plex, located in Central Florida. In 1989, RCID faced a 
challenge of halting inconsistent water quality discharges 
from its wetland treatment system. The solution was a 
twofold approach: (1) land was purchased for the con­
struction of rapid infiltration basins (RIBs) and (2) plans 
were drafted for the construction of a reuse distribution 
system. The RIBs were completed in 1990. Subse­
quently, all surface water discharges ceased. The RIBs 
recharge the groundwater via percolation of applied efflu­
ent to surficial sands and sandy clays. Eighty–five 1­
acre basins were built and operate on a 6 to 8 week rota­
tional cycle. Typically, 10 or 11 basins are in active ser­
vice for a 1-week period; while the remaining basins are 
inactive and undergo maintenance by discing of the bot­
tom sands. Initially, the RIBs served as the primary 
mechanism for reuse and effluent disposal, receiving 100 
percent of the effluent. But the trend has completely re­